


The Handbook of Environmental Chemistry

Founded by Otto Hutzinger

Editors-in-Chief: Damià Barceló l Andrey G. Kostianoy

Volume 21

Advisory Board:

Jacob de Boer, Philippe Garrigues, Ji-Dong Gu,

Kevin C. Jones, Thomas P. Knepper, Alice Newton,

Donald L. Sparks



The Handbook of Environmental Chemistry
Recently Published and Forthcoming Volumes

The Llobregat: The Story of a Polluted
Mediterranean River
Volume Editors: S. Sabater, A. Ginebreda,
and D. Barceló
Vol. 21, 2012

Emerging Organic Contaminants
and Human Health
Volume Editor: D. Barceló
Vol. 20, 2012

Emerging and Priority Pollutants in
Rivers: Bringing Science into River
Management Plans
Volume Editors: H. Guasch, A. Ginebreda,
[...]
value reduces to 50 L/s when qr is larger than 2 m3/s. Below this last value no water

is diverted into the infiltration ponds.

Quality is controlled automatically. The recharged water is collected from the

river and in the interconnection of the two basins there is a control station

programmed to automatically take water samples at a preset frequency to check

the water quality regarding three indicators: concentration of ammonium, conduc-

tivity, and turbidity. When the water quality exceeds a predefined threshold for any

of these three indicators, the station is programmed to automatically close the

interconnection gate, shutting down the system. The actual thresholds are set to

2 mS/cm for electrical conductivity, 1.5 mg/L for ammonium, and 100 NTU for

turbidity. Clogging of the recharge ponds due to the suspended matter of river water

occurs approximately every 30 days.

5 Surface Ponds in Sant Vicenç dels Horts (Lower Valley)

A recharge pond system of 1 Ha was constructed in Sant Vicenç dels Horts as a

compensatory measure for the decrease in the recharge area in the vicinity of the

Llobregat River caused by building a High Speed Train railroad.

The system is composed of two interconnected ponds. The sedimentation pond is

upstream with a surface of 4.000 m2 and the infiltration pond, of 5.000 m2, is

downstream. There are three potential sources for the recharged water. It can come

directly from the river or from two sources of reclaimed water: the Reversible

Fig. 4 Plan view of the surface infiltration ponds in Castellbisbal

60 X. Sanchez-Vila et al.



Electrodialysis Plant located in Sant Boi, or the Waste Water Regeneration Plant

located in El Prat. Whenever reclaimed water can be poured directly into the

infiltration pond, the sedimentation process becomes unnecessary and both ponds

can be used for infiltration purposes.

The main objective of this facility is to use it as an experimental field laboratory.

The area has been densely monitored both in terms of vadose zone and aquifer. This

instrumentation includes suction cups at different depths and piezometers drilled to

different depths. A well and a number of additional piezometers were drilled around

the pond.

A number of experiments have been carried out in the system and its surround-

ings. Small infiltration tests using a double-ring infiltrometer were first performed.

Six tests were run, showing a high average infiltration capacity of 5.7 m/day, with a

standard deviation of 5.5 m/day. Starting March 2009, the system was put into

operation for three months. This can also be seen as a three-month infiltration test at

the full pond scale. During the test the recharging water was diverted from the river

through a pipe. The volume provided was 0.42 MCM in 78 days, resulting in an

average estimated infiltration rate of 1.08 m/day.

One conclusion of this test is that most of the turbidity of the water is removed

before reaching the sedimentation pond due to deposition occurring in the inlet

pipeline. When supply is discontinued and the system is back to operation we might

expect remobilization of this fine material and a peak in turbidity at the pond.

Another interesting finding was that in order to obtain a constant rate of infiltration,

a higher water column in the infiltration pond was needed over time. That is to say

that the infiltration pond is affected by a clogging process. Figure 5 shows how the

infiltration (normalized by the water column) decreases over time, by more than

half in 3 months.

To evaluate the impact of clogging nine double-ring infiltrometer tests (includ-

ing the same six locations already tested, plus three new selected locations) were

performed after the pond operation was discontinued. The resulting average infil-

tration capacity was now 2.1 m/day, with a standard deviation of 2.0 m/day. The net

reduction is consistent with that observed in Fig. 5.

The surface ponds in Sant Vicenç dels Horts are still very active in terms of

research activities being carried on. At present the focus is water quality and, in

particular, evolution of organic and emergent compounds along the infiltration

process, as well as studies in bioclogging formation.

6 Surface Ponds in Santa Coloma de Cervelló (Lower Valley)

The recharge ponds in Santa Coloma de Cervelló are expected to become the largest

MAR facility in the Llobregat area. The aim of this facility is water storage for the

Barcelona Area to be used as complementary water supply. The ponds are an

initiative of a number of public and private entities, including CUADLL, ACA,

Agbar, the Environmental department of the Catalan government (DMAiH), and

Managed Artificial Recharge in the Llobregat Aquifers 61



the Environmental Entity of the Metropolitan Area of Barcelona (EMSHTR). All

the preliminary studies needed to create the project have been completed and the

ponds will go into construction in 2012.

The geological and geophysical characterization is one of these aforementioned

preliminary studies. It was conducted by means of tomography and test drillings

interpretation. More than 30 test drillings were done, and 22 of these test drillings

were kept as piezometers, configuring the monitoring network for the test and for

the future recharge system. As a result of these studies, a geological interpretation

of the medium was obtained concluding that the clay and silt layer present in the

Santa Coloma area are thicker in the downstream direction (Fig. 6). For that reason

the basins are projected upside down: infiltration ponds will be located upstream of

the area and the sedimentation ponds downstream where the vertical hydraulic

conductivity is smaller.

Two different kinds of infiltration tests were done. The first one was by means of

infiltration rings (a total of seven tests) at a depth of 2–3 m aimed at understanding

the behavior of the top surface layers. The second kind of tests involved building

pilot ponds at the same depth of the designed ones. Two small ponds of 150 m2 were

dug in different places. The tests results were input into the hydrogeologic model to

calibrate hydraulic parameters of the vadose zone, especially vertical hydraulic

conductivity. The infiltration rate deduced from these tests ranged from 1 m/d (in

the first pilot pond) to 10 m/d (in the second). The big difference is due to the

location of each pilot pond, indicating that the exact location of the future infiltra-

tion ponds is very important.

Two numerical models were constructed, involving two different sections,

one transverse and another longitudinal with respect to the river flow direction.

From these models, the minimum infiltration rate was estimated in 8MCM/year [2].

20

Infiltration/water column height

18
16
14
12
10
8
6
4
2
0

16
/0

2/
20

09

26
/0

2/
20

09

08
/0

3/
20

09

18
/0

3/
20

09

28
/0

3/
20

09

07
/0

4/
20

09

17
/0

4/
20

09

27
/0

4/
20

09

07
/0

5/
20

09

17
/0

5/
20

09

27
/0

5/
20

09

06
/0

6/
20

09

I /
 h

 (
d-

1)

Fig. 5 Infiltration rate normalized by water column (in day�1) observed during a 3-month

infiltration test. Rate decreases by more than half due to a clogging process

62 X. Sanchez-Vila et al.



This rate is between the two values obtained from the pilot ponds. The models also

foresee that only 5% of the infiltrated water would flow toward the river.

7 Seawater Positive Barrier (Delta)

Seawater intrusion processes have affected the main Delta aquifer since the 1960s.

The intensive exploitation of groundwater resources, along with the excavation of

part of the confining layer in the eastern coastal corner, has led to the progressive

deterioration of groundwater quality (see [3] and references therein). Two main

seawater intrusion fronts exist, one in the central coastal area and the other in the

easternmost part. Current groundwater abstraction is about 54 MCM/y, but it

exceeded 100 MCM/y in the 1970s. The sustainable exploitation rate to avoid

further groundwater deterioration is estimated in 40 MCM/y [4].

Fig. 6 Tomography and geological cross section with the basins profile overlapped. The two

sedimentation ponds (S.P) are located downstream since the clay and silt layer is thicker in that

direction

Managed Artificial Recharge in the Llobregat Aquifers 63



A number of institutions, ACA, CUADLL, EMSHTR, and Agbar are also

involved in this facility which consists of an injection hydraulic barrier using

reclaimed water [5]. The objective is to halt the advance of seawater intrusion.

The barrier has been implemented in two phases: phase 1 started operations in

March 2007, with an injection flow of 2,400 m3/day in four wells, and phase 2 has a

total injection flow of 15,000 m3/day and incorporates 11 additional injection wells.

Phase 2 started in April 2010.

The injection water is diverted from the Baix Llobregat Waste Water Treatment

Plant (WWTP). Water is subjected to secondary treatment with denitrification

processes, followed by tertiary treatment. It consists in coagulation–flocculation,

lamellar decantation, filtration, and disinfection. At the Hydraulic Barrier Plant,

prior to the distribution into the injection wells, water experiences ultrafiltration,

reverse osmosis, and UV disinfection (see Fig. 7 for the full scheme). Ultrafiltration

is performed for bacteriological purposes to avoid the introduction of bacteria and

nematode eggs, to prevent physical clogging, and to extend the functional life of

reverse osmosis membranes. Reverse osmosis is necessary to reduce salinity, since

the tertiary treatment water usually contains more than 600 mg/L of chloride due to

upstream saline water discharges to the Llobregat River basin. Chloride content in

the areas of the aquifer unaffected by seawater intrusion is about 350 mg/L, which

is the target value. The reverse osmosis concentrate is disposed into the sea through

submarine outfall of the WWTP. Water is not chlorinated before injection due to

the potential appearance of trihalomethanes in the aquifer.

The water quality control is carried out in compliance with the Sanitary Authority

requirements. Some injection water parameters (electrical conductivity, pH, tem-

perature, ammonia, and turbidity) are obtained continuously and automatically, and

some bacteriological and chemical parameters (nematodes, Escherichia coli, P, N,
Cl, NO3, NH4, and TOC) are monitored weekly or biweekly. Major elements,

metals, and volatile organohalogenated compounds are monitored on a bimonthly

basis. A complete analysis of all the Drinking Water Quality Regulation parameters

is performed once a year.

Injection at Phase 1 began on March 26, 2007. By May 2011 around 4 MCM of

reclaimed water had been injected. Average values of injected water are 347 mg/L

Baix Liobregat

WWTP
SECONDARY TERTIARY

50 to 65%

35 to 50%

UV DISINFECTION

INJECTION WELLS

REVERSE
OSMOSIS

ULTRAFILTRATION

Environmental uses
(river and wetlands)

Treatment plant for the hydraulic injection barrier

Fig. 7 Water treatments prior to injection into the aquifer by means of deep wells. The source is

reclaimed water from the tertiary effluent of a WWTP. Then water goes through ultrafiltration,

reverse osmosis of 35–50% of the water, and UV disinfection

64 X. Sanchez-Vila et al.



for Cl�, 1.85 ms/cm for electrical conductivity, 7.43 for pH, and <0.09 NTU for

turbidity. Injected water temperature measured in the injection wells ranges

between 14�C in winter and 29�C in summer. To date coliforms, E. coli, Clostrid-
ium, nematodes, or organochloride compounds have not been detected, and injec-

tion water complies with the Drinking Water Quality Regulation requirements.

Fifteen injection wells were drilled for the hydraulic barrier (4 in Phase 1 and 11

in Phase 2). They are located 1-km inland from the shore, along a 6-km line.

The wells are 70 m deep and penetrate the 6–10-m thickness of the main confined

aquifer along the barrier. The location of the injection wells can be found in Fig. 8

(left). Wells are equipped with flow-meters, automated electrovalves to maintain

constant flow, and downhole sensors to control injection rates. Injected volume,

water temperature, water electrical conductivity, and well hydraulic head are

recorded every hour, and wells are controlled remotely.

Cleaning is necessary to avoid clogging of the well screen and surroundings. This

is done by means of backflush with submersible electropumps or compressed-air

pumping devices. It is carried out periodically during a short period of time in which

the water discharge is three times that of injection. No decrease of well efficiencies

(flow/head increase) has been detected so far. This is attributed to the combination of

high quality of the injected water, as well as to the strict cleaning program.

Water quality and quantity monitoring involves existing boreholes and wells,

plus 17 new boreholes that were constructed in the framework of the barrier project.

During Phase I, 8 monitoring points were available, covering 3 km2. Currently,

there are 37 monitoring points (17 new piezometers and 20 existing points)

covering 30 km2. All monitoring points are sampled, and chemical analyses are

carried out to determine major elements, nitrogen compounds, metals, and

organochlorinated compounds. The 17 new piezometers have also a permanent

sensor at the midpoint of the aquifer thickness that records hourly water level,

temperature, and electrical conductivity of the aquifer.

The analytical results and field monitoring of the aquifer during Phase 1 of the

project show highly positive results [6]. Since 2007, there is a progressive decrease

in chloride (Fig. 8, right), sodium, calcium, magnesium, iron, and ammonium

Barcelona

Phase 2: Zona
Franca

Phase 1

0-250 mg/l cl
250-500 mg/l cl
500-750 mg/l cl

750-1000 mg/l cl
1000-2000 mg/l cl
2000-4000 mg/l cl
4000-5000 mg/l cl
>5000 mg/l cl

Phase 2: Zona
Prat

Waste Water
Treatment plant

Fig. 8 Left: Injection wells of the full hydraulic barrier (phases I and II) and location of the

WWTP. Right: Reduction in chloride content in the aquifer between 2007 and 2009, indicating the
movement of water injected by the hydraulic barrier in Phase I

Managed Artificial Recharge in the Llobregat Aquifers 65



contents. Only a slight nitrate increase has been observed, since it is present in the

injected water. Bicarbonate content is constant. The area influenced by recharged

water ranges from 1 to 2 km around the injection wells and is irregular with respect

to the two sides of the barrier. This is because groundwater flow from the seaside is

halted or greatly reduced, while recharged water readily moves inland toward the

pumped areas. The barrier has an oxidizing effect on the otherwise highly reducing

aquifer ambient. So far, a clear redox perturbation is only observed in the close

vicinity of injection wells.

The hydraulic barrier is operated to maintain the aquifer dynamic head in the

range of 1–3 m above sea level to control the progression of seawater intrusion.

Each well has its own injection flow rate that depends on local aquifer

characteristics and the static aquifer head. Current total operation costs (fixed and

variable) are estimated in 0.15–0.18 €/m3, depending on total injection flow.

The injection barrier was discontinued in 2011, not for technical reasons, but

rather for economic reasons.

8 Summary and Final Remarks

Three artificial recharge pond facilities are either planned or have already been put

into operation in the lower valley and the Delta area of the Llobregat River with the

objective to increase available water resources in the Barcelona region. Each of

these ponds is currently in a different operational stage: Castellbisbal recharge

ponds were inaugurated in April 2010; St Vicenç dels Horts ponds are ready to

recharge but are still being used as a large scale recharge laboratory; finally, in Sta